RB609-SB06B-02

I==IR S = =
—
]

' Real Speed Engineering E

INSTALLATION MANUAL

INVFHIZOLIITS—FVY bk
FULL TITANIUM MUFFLER KIT

BE ZXJUL WRX S4 FA24DIT
APPLICATION SUBARU WRX 2022+ FA24DIT
fmt TIVFEFIIXITS—Fv b WRX S4 VBH TYPE-D
PART NAME FULL TITANIUM MUFFLER KIT WRX S4 VBH TYPE-D
mE
RB6090-SB06B
PART NUMBER

EiR / INDEX

Ve

P2 HAEE P11 English

COREVFEARRESEV EIFVZRSE, FIECHHAESTETNET,
CHERARICCOMPEE XK BHTADIXEL S BENTZEU,
BRAIRDEET D HEDBACKIICRELTIZE,

HABCEM TVSERFAL I FO TSN,

FEBEA—HN—DRITI IEMEEENVECRDEY. AFEEDETHENLIZE,

TEDMERICLEDBRNE UGS, BETEERZEVNNRETDT,
HEMUBHTTELSIZE,

IRFEERR THD T2 SN BIBEREAREZ LT HBEHRABEL S,

Thank you for purchasing a Real Speed Engineering product.

Please read this installation manual carefully prior to installation/use.

Ensure you keep this document stored in a safe location for future reference.

Pay close attention to and adhere to the various warnings/cautions contained herein.

You should also consult the official servicing manual for your vehicle product.
when installing this product.

Please note that inappropriate installation/use of this product will be
at the owner's own risk and/or responsibility.

Retailers/Workshops should ensure this document is given to the end user.




EPERIBHY Troms . sEME-oTVEHTEEEE,

=1 A=
V ;
Eu XA IATA R2FR XA >)\1TB
EfEEE |1 FEHREE |1
HamE RB6091-SBO6A-01 HmmE |RB6091-SB06B-01
- > )
©) @ Y
2R AL 25— LH e HYA4L>Y—RH
BERSE |1 FEfRgE |1
HamE RB6091-SB0O6A-03 HmmE |RB6091-SB06B-02
\
)
O A
® ®
.
Eun HAL>HB—/){> R LH 2 HAaL>H—){> R RH
EEERE 1 FEfg#E |1
HamE RB6091-SBO6A-04 HmmE |RB6091-SB06B-03
)
E BAL>B—)(> RS- 0152 B HALTw b 81-11-105-2
FERERE 2 FEHESE |1
HRmE PB609B-SBRO1 HERE |PB6150-FGKO1
& g
& ‘
° )
E HART v ks 80-4-105 B 25>F)> R 80-85
EEERE 1 FiREE (3
HamE PB6150-FGK02 HmmE |PB6150-MCBO7




EPERiBA  Troms . sEsmoTwssRE EEW.

T e i
¢
5 S «
@ - @
B 2T EZrn JS>ZMIL S M8 P1.25 L25
FEREE 6 EHREE (2
Hmm#E  |PB609B-SPRO1 HmmE |PB6150-FBT01
(B) @
ZFR JS>2M)L S M8 P1.25 L35 ZFR JS>2MIL S M10 P1.25 L35
FEtREE 2 FEREE (2
HRSE  |PB6150-FBT04 BHRRE |PB6150-FBT02
&
2F5 JS5> 5wk M8 P1.25 2R JS5>Fw ~ M10 P1.25
FEtREE 4 FERLEE (2
HRmE PB6150-FNTO1 HEmE |PB6150-FNT02
E YU RLFa1—H— ver2 ®115 2 RNALF
FEtREE 2 FERLE (1
HRSE | PB609B-INS04 BHESE |PB609B-HDTOL
1B ER R
B k2 #H=
PB609B-INS04-01  |AA>LFa1—H— 1
PB609B-INS04-02  |HTLF1—H— 1 s =12
REZAIL nti-Seize
PB6150-BBTO1 3
M6*P1.0 (©)
PB6150-FNT12 IIZFFTYER 3
M6*P1.0 EX V2oFI—-X
PB6150-FBT13 e 1 @@QZE !
M6*P1.0 HERE |PB6150-ASZ01




EPERIBHY Troms . sEME-oTVEHTEEEE,

/__

IFV-RZATUZD
A>2alb—5—

EiEEE |1
HRmE PB6150-ESIO1

E=rin

For nreventlng spring IIIIISB ATUDY /4 XIHRICIED

Before i

3 \o

Please use lubricant
for easier installation
MBREERATSL
.‘;P WS HHRICEYET.
After &% .




BfHERICBERTRR

I EFTIE—R m NLOLDTF n BEERE mJ\>RRUJL
>S5 —RUJL - ®6.5mmERUJL m {RER

A 2=

B COEUNGHBAZIERICEDIFEEIEIC DLW TE ESHEBEDTT,
EROIEEDFIECDOVWTEEZEHEA —H—RITOBRGEMBEEE R EE0,

B ARRPEEBEREEIR T, U—Fv MREDODETIERVWEESNZIBFATERA LTSS,

B ARRFOEDMIFIIERMOES FIRIE T, BI&ZE 2B H/mIMTo>TLESLY,

B EEITIEBUNMDTHEAEEPHLZE0. ARBERLV, I WiET3RNNAHDET .,

B AREFOEDMFICHEBRZIBROREDRIC(HIEE NLIREERSTD ., BIBLHENXAVLT
<EEEW, RERBLY. IR EEITIBRNASDET,

B ARRPEEOMIFBIRC(E. BUYRTE, REEAFAHALTLIIEE,
CIERICIRBIRWEITHIC DR DBEIR T,

F- )
[=]

. AEROBROMFFISOHELS. IFYV AR RFLNTRTBRRETITO TKZEL,
m EBROKRE(CKIDETMOBIE - KL D R]REMD, % - FUEm EENB LR
BNH'H B, HWEEBMERROER DI FHERCITO TS0,

g

1. METFY—-XRIITS—DHDSU

A CCTEREHIDOEMBFIECTY . KEPOFMRMESERL. BIRMEEEZSRLTIZE 0,
1. NNy FU—TAFRIFFEBMDIT.
2. XTS5 —ZmHs9,




2. 5O RLF1—Y—IDO T RDOINT

AERBEIMBEOTDY RLT1—S—Z2FEAI BT EICED. FEE3RMITHEI D ENHERET,

STANDARD QUIET MODE 1 QUIET MODE 2
o=
\/
HEAETR BN
ZOFFTERWEREITETD, ZOFFTERWEREITET, WHIEBIMITHANETT,

F- =)
[=]

A

B S—)LTY RICESBSHUHED TRV TVE A, MODE 2DRETTERATN3IEA.
BRI TERMIZEESE(CEMIZREL T, BRICHDUY RLF1—P—ZEELTSEEL,
73285, MODE 1DIRETREDFHFIHEATEEIN, BMIZITSIETCIDRE(CTHERVERITEY.

A

u COMIZTRDRVES, BROXEICKDES - AEAARENRAENLNBDET .
m Fz, DALY —F—ILI> ROZER - ENEC 31BEHHDET .

[

g

F- )
[=]

n FEIQBENRZRCHNIZTRS.
1. AL > —AREBICHIOMHASRVNKD(CTIRETRET B,
2. 7L RigE K DEEND BN TVBIEEZ R T D, (B¥{E15mm)
3. OV RLFTa1—H—%2BEUVAHTIB L Y- —F>20F 3., (25FR)

4. BERZEDE. RYZMRILIME - TS5>2Fy RM6THIY RLF1—H—%ZEET D,
COB. FOIICEVIAENTVLDIN,. YO RLF 1—H—MUBHEEE
(15mmigE) (CHDH. ERFICHERT D, (REV—FIUBERZSR)
XRFRIL MG, TS5 2F v SMEER.




NHIY—F D&
F—IVIY MEENSOMOMAITCIE (BEEI1Smm / RillEH#R)

Y92 RLF1—-8—%RIT1}

YUY RLT1—-3—0mbIFREY S -

B> RLF 1—Y—DMUBEERE moirtidnte>y—m5—ILI> KEgEn515mm)

\\Q\\\\\\\\\\“N\‘“\\\\\i\\\

\
S \
A \ ‘ \ \\\\\ “
: TR
i L\m\:‘\‘{i?\\\\\\\\\\\\\\\\\\\\\\\\\\
LY \\
A

5 €2 —RUILNCTIY—F2IDEH—(CTFRZEHITD.

6. INTLRIFNIFD6.5mmiZE (MEMIL MIAD T X) [CTRBIFINITZEITD.

7. M URIL RRISIRF ZRIL KM - TS5 > 25w hMeZB DT, BEY .

8. BE. YUY RLFT1—Y—TMUBZHZRL. 35FMESEKRICNRSGIIINIZITRD,
9. ETCONBIIMIHETH. T—ILIY RELVYI> RLFT 21— —D/\UEDZTS,

10. t1DBZERET B,




3. RS.E.FHZOALAIY T S—DEDFF

(&EPROEEAIERN]
EHREPRODFEREFRETROBED TY,

Fv MEEEPERMEAER ST Lo >

AAIATA

AA2)4TB

AL >P—LH

YAL>Y—RH

HAL>T—/{> R LH

YL 25—/ R RH

AL 25—/ RS- 0152

HRTw b 80-4-105

05>\ R 80-85  [25.0N - m(2.6kgf-m)]

RFUD

ISRV S M8 P1.25 L25 X1

JS2TRIL S M8 P1.25 L35 X1

J3>23Fw ~ M8 P1.25 [20.0~28.0N - m(2.0~2.9kgf-m)]

SHEIEISIIEIIEHCHSHCICIISIISIICHCIPN

YO RLTa1-H—

%1 BRCESENBBDCIFMSSCEBZHILT Besd. HBOT7>FS—XZEMLUTIZEL,




[HREFIE]

1. XA ) A TA(@)EMBD IS > SHRIL IMB(B). T5> >+ w hM8(®) = ER UIRIEH I D,
COBF, ZIABBD/ A TR b/ =1 ERIEBKESICERDAS I 2.
X MBARTY b~ (@) R,
X AESHHAR(MIO)EDBSRFIMIBDO IS ML MMI0(®). T3> ZF v hM10(®).
HRTY M®)=2fERY 3.

2. AAIATB(@)TOZ TN R(@)ZEBL. &/I\ATDODRTUI Ty OfEZBERIC
IATACELRAD. BFCYIS—/\>H—(CBRDHFS.

3. ALY —LH(Q®)ICIZ 2T/ R@)ZBL. RTYUSI Ty IMBEERICAA /A TBICELAD.
RHAIEEE(CITS(@/®)

4. AL 2B =) RLH (®@)ICHA L Y=/ RSII—(@)ZE DT, AL 2B ([CEEDIFIRNKDIC
FRUEHS, ITFYV-XN\H-CBMD[HFS.
X - JS2TRILAME (@) - I5>2Fw M8 (®) fERA.
RHAIEEE(CITS(0/Q/@/B) -

A AL B DT L AI—INEFICKBELEDICHEELTLIIZS,

5. BEIDO U7 S > XISER UIBH SHIFID SIRICAHHDZEITD.

@t MLY D52 SFw kM8 (®) [20.0~28.0N - m(2.0~2.9kgf-m)]
J5>SFw RM10 (®) [34.0~39.0N - m(3.5~4.0kgf-m)]
OS2 TINUR (®) [25.0N.m(2.6kgf-m)]

6. RTUZD(@)ZEBD TS,

A\ EE

n AEREHRANRBRDH, BOARER/ A TZ2ERLTVET.
EDEH. BREDIIT SO APRNEDDHDET,
EUIRBICEDTFHER ENHDBE EMERE THLL T IZE L,

LS DERD (FEAREBEDT UT S AW, FEORBRWSEEHE L THh SAFHZE
ToTLREW, BB, EMEAECLDTDRIUT SO INEEINRNVEE(E,
FEOEODAHINIL hEED, RKROEEIVTSORAZHR UK. REDHLTI RS,

B XTS5 (THRBREMIBUIDRETERYT D L. BNPRITOREERDETY,
(&, I BEEIT O TSRS,

mEE - ERRRICKD., EDERICAENRNTREEN S DET,
BECIEU., BREIIREITD TIIES,

7. BECEC. YUY RLFT1—H— 0B ZEITS,
% -fHBEYOCRLTI-—Y— (@)
. 7I"\">">7I’§)l/ kM6 (DICfTRE)
S22Fwv bk M6 (DICHRE)
STV M6 (DICHE) .

PISINIZS
RZ>MRIL ~M6 [7.8~11.8N.m(0.8~1.2kgf-m)]
VN [7.8~11.8N.m(0.8~1.2kgf-m)]




[

F- =)
[=]

A

B UL RLFa1-—Y-—ZWMOMIIzEFE. BERETEITDRNTIIZE.
EPmBSHRDAIREEN S D KT,

B BOYRLTI-H-DORER. YIS—MERRETITO TS,

8. Ny FU—AFRFFZIMDITS,

4. B {F(FiE DR

1. ZESFEL VD BERESRT .
2. IS EBEIL. A RUZINSHI2500rpmiEEFE CREnZ EIF. BEFHNRVNERT 3.
3. B ZITL). BERHFOCEREENRVNEDRT D,

A

u EHOTENDD EMEEDE T, BENEmIMEE UHIEDRRE ER2Des, HRIFEEC
To TR,

HRIRNDSDD & HEEOETPHKARICIZIBZRIIRRERDBERTY.
ETPCREZRUSSRFIES(CETZRLEL. BREITO> TS,
TDHBTEEZITIHAER. TFY - RAFANMTDIOHRTIRETITO TS,

BROFEENMECTVDHBSIF. TS 2BIREEY. SrPIEECERZEEL.
RIS T IZELN,

A a=
B RKREEEURERR, EfRICEL D TEII O AFEICKRERZTNHIIBENSDET,
BEERE, Ity TFa > I0%ERL. MBSV TENSOBLEYFT 1 > 0% T2 TS0,

F- =)
=

IR

10




KIT CO NTE NTS Check to ensure all the following items are included in this kit.

= g
V .
) @
PART MAIN PIPE A PART MAIN PIPE B
QTY. 1 QTy. 1
PART No. |[RB6091-SBO6A-01 PART No. [RB6091-SB06B-01
/ K\’
® @ 7
PART SILENCER LH PART SILENCER RH
QTY. 1 QTY. 1
PART No. |RB6091-SBO6A-03 PART No. [RB6091-SB06B-02
\
!
O L
® ® .
PART SILENCER BAND LH PART SILENCER BAND RH
QTY. 1 QTY. 1
PART No. |RB6091-SBO6A-04 PART No. [RB6091-SB06B-03
@
PART SILENCER BAND RUBBER @152 PART GASKET 81-11-105-2
QTY. 2 QTY. 1
PART No. |PB609B-SBRO1 PART No. [PB6150-FGKO01
,rC ﬁ
) '
° -
PART GASKET 80-4-105 PART CLAMP BAND 80-85
QTY. 1 QTy. 3
PART No. [PB6150-FGK02 PART No. [PB6150-MCB07

11




KIT CO NTE NTS Check to ensure all the following items are included in this kit.

o A Aataasaaaaaass il i
&
PART SPRING PART FLANGE BOLT M8 P1.25 L25
QTY. 6 QTY. 2
PART No. |[PB609B-SPR0O1 PART No. [PB6150-FBTO1
® ®
PART FLANGE BOLT M8 P1.25 L35 PART FLANGE BOLT M10 P1.25 L35
QTY. 2 QTY. 2
PART No. [PB6150-FBT04 PART No. [PB6150-FBT02
® &
PART FLANGE NUT M8 P1.25 PART FLANGE NUT M10 P1.25
QTY. 4 QTY. 2
PART No. |[PB6150-FNTO1 PART No. [PB6150-FNT02
e
PART SOUND REDUCER ver.2 ®115 PART HEX KEY
QTY. 2 QTY. 1
PART No. [PB609B-INS04 PART No. [PB609B-HDTO01
@ [CcONTENTS
PART No. PART QTy.
PB609B-INS04-01  |MAIN REDUCER 1
PB609B-INS04-02  [SUB REDUCER 1 a1
BUTTON BOLT Anti-ng!
PB6150-BBTO1 3
M6*P1.0 (D)
PB6150-FNT12 FLANGE NUT 3
M6*P1.0 PART ANTI-SEIZE
PB6150-FBT13 FLANGE BOLT ] QTy. 1
M6*P1.0 PART No. |PB609B-ASZ01

12




KIT CO NTE NTS Check to ensure all the following items are included in this kit.

/_-

PART EXHAUST SPRING INSULATOR
QTY. 1
PART No. |PB6150-ESIO1

For preventing spring IIIIISB ATUVI /A XDRICIEDS

Before #&#i
— O TIiE TP

— 2N

I:ITI'ING
EfF \o

Please use lubricant
for easier installation
MBREERTSL
n\,. IRSHRRICEY ST,

@

After #EEE

13




REQUIRED TOOLS FOR INSTALLATION

B General engine maintenance tools ® Torque wrench m Official servicing manual
m Hand Dirill m Center Drill and ®6.5mm Drill Bit m Safety Gear

A CAUTION

m  The information contained in this installation manual is specific to this product.
For details regarding the removal/installation of stock components, please refer to the
vehicle's official servicing manual.

B This product is intended for motorsport/competition use and should NOT be used on public roads.
®  This product should be installed by a trained professional in a well-equipped workshop.
m  Only install this product on the specified vehicle(s) to avoid product and/or engine damage.

m  Ensure the appropriate amount of torque is used to remove/install the fastenings. Do NOT use
excessive force as this can damage the product and/or the engine.

m  Always use the appropriate tools and safety equipment when installing this product.
Failing to do so is extremely dangerous and may result in injury.

A WARNING

®  Only install this product when the engine and all related components are cold.

m  Ensure that all parts are fitted correctly during installation to avoid potential fire hazards
and/or damage. Failing to do so is not only dangerous to you but also those around you.

1. REMOVING THE STOCK EXHAUST

Q This manual only provides basic instructions. For more details, please refer to the vehicle's
official servicing manual.

1. Disconnect the negative battery terminal.

2. Remove the exhaust muffler.

14




2. ADDING EXTRA BOLT HOLES
FOR THE SOUND REDUCER

The loudness of the exhaust can be set at 3 different levels using the included sound reducer.

STANDARD QUIET MODE 1 QUIET MODE 2

=

Reference bolt hole Reference bolt hole

Without sound reducer. Can be used with just one bolt. Ensure you add the extra bolts

and bolt holes.

A WARNING

W The exhaust tip has one predrilled bolt hole. However, when using QUIET MODE 2,
ensure you add the extra bolts and bolt holes to fully secure the sound reducer in place
as detailed in the installation manual. Whilst QUIET MODE 1, can be used with just one bolt,
using extra bolts is strongly recommended for added safety.

/A\ WARNING

m Failing to add/use the additional bolts may result in parts coming loose while driving
which can be extremely dangerous for vehicles directly behind and/or around you.

m This may also result in the exhaust tip becoming warped or damaged.

/\ CAUTION

m Use the reference hole (as shown above) for guidance
when adding the extra bolt holes.

1. Ensure you use an old rag or cloth to prevent any debris from entering the silencer.
2. Double check the distance from the reference bolt hole to the edge/end of the exhaust tip (15mm).

3. Insert the sound reducer and mark the center point of the 2 additional bolt holes.

4. Secure the sound reducer using the reference bolt hole together
with the included M6 button bolt and flange nut.
Check that the sound reducer is aligned correctly and that the additional bolt holes
are the same distance from the exhaust tip/end as the reference hole (15mm).
XPARTS USED: Button Bolt M6, Flange Nut M6.

15




MARKING THE ADDITIONAL
BOLT HOLE LOCATIONS Distance from the exhaust tip edge/end to the bolt hole
(Std. 15mm. Actual measurement recommended).

Temporarily insert the
sound reducer.

Sound reducer bolt hole center.

CHECKING THE SOUND REDUCER ALIGNMENT

(15mm from exhaust tip/end to bolt hole center)

R

L

LR \\\X\\\\\\\\\\\\\\\\\\\x\\&\\
L s \\\\\\\\\\

o \\\\\\\\\\
A

A

5. Using a center drill, add a pilot hole to one of the extra bolt holes marked earlier.
6. Check to make sure it's centered then enlarge the hole to 6.5mm diameter (to fit M6 bolt).

7. Then secure in place using the M6 button bolt and M6 flange nut.

8. Double check the sound reducer bolt hole positioning and repeat the process for the 3rd bolt hole.

9. After drilling all the holes, be sure to grind down any sharp edges.

10. Clean and/or remove any remaining debris.

16



3. INSTALLING THE R.S.E. TITANIUM EXHAUST

[Mounting position of each component] Install the included components as shown below.

Positioning and torque specs. of the included components>

MAIN PIPE A

MAIN PIPE B

SILENCER LH

SILENCER RH

SILENCER BAND LH

SILENCER BAND RH

SILENCER BAND RUBBER ®152

GASKET 80-4-105

CLAMP BAND 80-85  [25.0N - m(2.6kgf-m)]

SPRING

FLANGE BOLT M8 P1.25 L25 %1

FLANGE BOLT M8 P1.25 L35 %1

FLANGE NUT M8 P1.25 [20.0~28.0N - m(2.0~2.9kgf-m)]

SHEIEISIIEIIEHCHSHCICIISIISHICHCIPN

SOUND REDUCER

%1 Apply the ANTI-SEIZE (included) to the fastenings that will be exposed to high temperatures.
This helps prevent them from becoming stuck or seized.

17




[INSTALLATION PROCESS]

1

5.

6.

. Temporarily install main pipe A (®) to cat converter using the included M8 flange bolt (®) and nut(®)

At this time, install so that the pipe stopper of the inlet faces upward.
% Use the inclided gasket (®) .
% In the case of an aftermarket cat converter has M10, Use the included M10 flange bolt (@),
nut(®) and gasket(®).

. Pass the the clamp band(@) over main pipe B (@) and insert it into the main pipe A using

the spring hook position of each pipes as a guide.
Attach the muffler hanger at the same time.

. Pass the clamp band (@) through the silencer LH (®) and insert it into the main pipe B using

the spring hook position as a guide Perform the same procedure on the RH side (®/@).

. Attach the silencer band rubber (@) to the silencer band LH (®) and attach it onto the exhaust hangel

% using the included M8 flange bolt (@) and nut(®).
Perform the same procedure on the RH side(®/@/@/®).

A Ensure that the SILENCER is installed with the logo facing downwards.

Fasten all the hardware in order from the front side towards the back side.
Pay close attention to the clearance while fastening the hardware.

<Torque specs.>

FLANGE NUT M8 (®) [20.0~28.0N - m(2.0~2.9kgf-m)]
FLANGE NUT M10 (®) [34.0~39.0N - m(3.5~4.0kgf-m)]
CLAMP BAND (®) [25.0N.m(2.6kgf-m)]

Install spring (®).

A CAUTION

W This product has a large exhaust diameter to achieve the most efficient
exhaust flow.Therefore, the clearance between the exhaust and the car may be
tight in some areas. If there seems to be any noise caused from the vibration
and the tight clearnace, use high heat resistant cloth to stop the noise.

m Otherwise Ensure sufficient clearance and correct fitment has been achieved before
completely tightening down the fastenings. In some cases, there may be insufficient
clearance due to minor differences between individual vehicles. In such a case,
loosen the fastenings and adjust the positioninguntil sufficient clearance is achieved before
retightening the fastenings again.

m Ensure you clean the exhaust after installation. Using the exhaust whilst there is oil or
other debris on it can cause blemishes and/or burn marks.

m Depending on the installation and use of the exhaust, you may need to apply
thermal insulation to prevent heat damage to the surrounding components/areas.

18



7. Install the SOUND REDUCER when necessary.

% -+ SOUND REDUCER (@)
- BUTTON BOLT M6 (@ included hardware)
- FLANGE NUT M6 (@ included hardware)
- FLANGE BOLT M6 (@ included hardware)

<TORQUE SPECS>

Button Bolt M6 [7.8~11.8N.m(0.8~1.2kgf-m)]

FLANGE BOLT M6 [7.8~11.8N.m(0.8~1.2kgf-m)]

/A warnNING

Do not drive at high speeds with the SOUND REDUCER installed
as it may become damaged and/or broken.

Only install/uninstall the SOUND REDUCER when the exhaust is cold.

8. Re-connect the negative battery terminal.

4. POST INSTALLATION CHECKS

1. Check again to ensure the product is fitted correctly.

2. Start the engine. Rev to 2500rpm and check for any abnormal sounds.

3. Test drive the vehicle and check again for any abnormal sounds and/or loose parts.

/N WARNING

Be thorough when performing checks as incorrect fitment and/or loose parts can lead to
accidents, reduced performance as well as damage to surrounding components.

Exhaust leaks not only reduce performance but can also be a health hazard and should be
addressed immediately.

If there are any abnormalities whilst using the vehicle, stop immediately and check for faults.
Ensure all exhaust related components have cooled before attempting any repairs.

Do not restart the engine should you notice anything abnormal such as missing/broken parts.
Instead, consult a trained professional and follow their instructions.

/A caution

Once this product has been installed on the vehicle, the engine characteristics may change
depending on the setup. After installation, adjust the engine/ECU settings as necessary.

19




RS E

Real Speed Engineering

T252-0002 #=R)| W2 AR/ AR 2-54-9
TEL : 046-205-4870
FAX : 046-205-4872

2-54-9 Komatsubara Zama-shi Kanagawa 252-0002 JAPAN
TEL : +81-46-205-4870
FAX : +81-46-205-4872

www.realspeedengineering.com

COHB(CEAIZBMVEDR(F EEREFTHRAVNLET.
EEEE : A~& (NRA-BEERE- - FRFBAREZOZ)
10:00~12:00 / 13:00~17 : 00

If you have any questions in regards to the installation of this product, please contact us.
OPEN: Monday - Friday (National holidays and public holidays excluded).
10:00~12:00 / 13:00~17 : 00

20


http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/

